TEST REPORT

Mechanical & Hardgoods Laboratory Report No. : TH70144A/2014
Page : 1 of 3
Date: AUG. 12,2014

HANLIX INT’L CO., LTD. (Doez International Co., Ltd.)
No.851, Hexian Rd., Xianxi Township, Changhua County 507, Taiwan (R.O.C.)

The following merchandise was submitted and identified by the applicant as:
Product Description: Multi-Purpose Rail

Style/Item No.: 0416601; 9413601; 9410451; 9406301

Country of Origin: TAIWAN

We have tested the submitted sample(s) as requested and the following results were obtained:
Test Requested: Static Load Test

Test Method:  a. Secure the sample on the testing glass.
b. Suspension specific weight evenly on the sample and maintained for 168 hours.
c. Visually check and record if the sample dropped or not after testing.
Note. 1. Test weight requested by the applicant.
2. Test environment: Temperature: 2042 °C; Humidity:60£10%.

Test Result:
Sample Sample No Test weight (kg) Observation
9416601 20 The sample didn’t drop after testing.
9413601 15 The sample didn’t drop after testing.
Multi-Purpose Rail : _
9410451 10 The sample didn’t drop after testing.
9406301 5 The sample didn’t drop after testing.

Date of Receipt: JUL. 16, 2014

Testing Period:  JUL. 18, 2014 ~ AUG. 08, 2014

--- See Next Page ---
Signed for and on behalf of
SGS Taiwan Ltd.
K( .4,/ \‘ U[J\ %
Kaini Chen
Testing Place: No. 9, 14th Rd., Taichung Ind. Park, Taichung City 40755, Taiwan Team Leader
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Photo “B” Appearance of

Photo “D” Appearance of sample: 9406301

Photo “C” Appearance of sample: 9410451
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Photo “G” Static Load Test: 9410451 Photo “H” Static Load Test: 9406301
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